For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 1 of 109
A-Frame Hitch Adap.-S/N 720000 & Up-To Mt Yoke Type Implts

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Page 2 of 109

A-Frame Hitch Adap.-S/N 720000 & Up-To Mt Yoke Type Implts

Ref #

A WDNPEF

© 00 ~N o Ol

Part Number

IH-106998-C1
712-3015

~NLA
BR-IM2032P
BR-H-158
BR-H-130P-01
710-3181
736-0921
712-0206
712-3015
BR-D-146P

Qty S/P/F
1
2
2 S
2
1
2
1
1 S
2 P
2 S
2 S
2 S
2

Description

Adapter Pkg, Frame Hitch

Pin

Nut, 5/8 Jam Type 5

Nut, 5/8 Type 5 (Common Hardware,
Purchase Locally)

Adapter, Sleeve

Bolt, 5/8 X 2 Type 5

Plate, Stabilizer

Pin, Sleeve

Bolt, 1/2 X 1-1/2 Type 5

Washer, 1/2 Lock

Nut, 1/2 Type 5

Nut, 5/8 Jam Type 5

Package, Quick Attachable Cotters

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 3 of 109
Air Cleaner & Breather-Tractor S/N 669971 & Up

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Air Cleaner & Breather-Tractor S/N 669971 & Up

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

15
16
17
18

19
20
21
22
23
24
25

Part Number
KH-X-276-7
KH-45-082-01
KH-231032
KH-52-082-04
KH-45-083-01
759-3359
KH-X-67-65
KH-52-094-06
KH-277093
IH-131015
KH-X-50-37
KH-X-50-57
KH-X-22-9
IH-79310-C1

KH-52-054-15

KH-52-054-15

KH-277069
KH-52-096-02
KH-52-055-01
KH-X-352-39
KH-X-25-12
KH-X-81-1
KH-52-326-05
KH-52-096-08
KH-52-032-04
KH-231419
KH-52-755-09
KH-52-462-01
KH-275220
KH-X-25-12
KH-X-81-1

Qty S/P/F

RPNONRPRRRPRRPRARRRRRER

RPRRPRRPRRRPRRPRRPRRRERRERRWORR

S
/P
/P
/P

S

S

/P
/P

/P
S

/P

NOLOLOIWN

P

Page 4 of 109

Description

Nut, Wing, 1/4-20

Cover, Air Cleaner

Seal

Cover, Air Cleaner Element
Element, Precleaner

Element, Air Cleaner

Screw, No. 10NF X 1/2 H/Whd Tap
Base, Air Cleaner

Gasket, Air Cleaner Base

Washer, .188 X .438 X .036
Screw, 10-32 X 2-1/4 Slt Pn Hd
Screw, 10-32 X 1-1/2 Slt Pn Hd
Washer, No. 10 Int Tooth Lock
Elbow, Air Intake (Tractors w/Serial No.
669970 and Below)

Elbow, Air Intake (Tractors w/Serial No.
669971 to 686554)

Elbow, Air Intake (Tractors w/Serial No.
686555 and Above)

Gasket, Elbow

Cover, Valve

Gasket, Cover

Stud, 1/4-20 X 2-1/4
Washer, 1/4 PIn, Copper
Nut, 1/4 Type 5

Hose, Breather

Cover, Valve

Seal, Breather

Filter, Breather

Kit, Breather (Includes Ref No. 24)
Valve, Umbrella

Stud, 1/4-20 X 3-1/4
Washer, 1/4 PIn, Copper
Nut, 1/4 Type 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 5 of 109
Air Cleaner & Breather-Tractors S/N 669970 & Down

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Air Cleaner & Breather-Tractors S/N 669970 & Down

P
9]

—
H:

oO~NO UG, WNE

(o]

10

11

12
13
14
15
16
17
18

19
20
21
22
23
24
25

Part Number
KH-X-276-7
KH-52-082-02
KH-52-032-01
KH-231032
KH-52-082-03
759-3547
KH-52-083-01
KH-52-201-07
IH-172427
KH-52-055-04

KH-X-50-37
IH-131015
KH-X-50-57
KH-X-22-9
IH-79310-C1
KH-277069
KH-X-352-38
KH-47-134-02
KH-52-096-02
KH-52-055-01
KH-X-352-39
KH-X-25-12
712-3006
KH-52-326-06
KH-52-096-08
KH-52-032-04
KH-231419
KH-52-755-09
KH-52-462-01
KH-275220
KH-X-25-12
712-3006

Qty S/P/F

RPRRPRPRRPRRPRNREREN

RPRRPRRPRRPRRPRRPRRPRRPRRPRRPRRPRWORRPRRRERPRERNNRR

S
S

/P

/P

P
/P

Page 6 of 109

Description

Nut, Wing, 1/4-20

Cover, Air Cleaner

Seal, Air Cleaner Cover
Seal

Cover, Air Cleaner Element
Element, Air Cleaner
Element, Pre Cleaner
Base, Air Cleaner

Screw, 1/4 X 1/2 H/Hd Tap
Gasket, Air Cleaner Base (Replaces
IH-79320-C2)

Screw, 10-32 X 2-1/4 Slt Pn Hd
Washer, .188 X .438 X .036
Screw, 10-32 X 1-1/2 Slt Pn Hd
Washer, No. 10 Int Tooth Lock
Elbow, Air Cleaner

Gasket, Elbow

Stud

Tube, Air Intake

Cover, Valve

Gasket, Cover

Stud

Washer, 1/4 PIn, Copper

Nut, 1/4 Type 5

Hose, Breather

Cover, Valve

Seal, Breather

Filter, Breather

Kit, Breather (Includes Ref. No. 24)
Valve, Umbrella

Stud

Washer, 1/4 PIn, Copper

Nut, 1/4 Type 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 7 of 109
Brake & Connections-Brake Caliper Assy-Ser. No. 720000 T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Page 8 of 109

Brake & Connections-Brake Caliper Assy-Ser. No. 720000 T

Ref #

1
2
3

© 00

Part Number
IH-106904-C91
~NLA
IH-223384-C2

IH-223388-C1

IH-37508-D
710-0331
712-0214
IH-107148-C91

Qty S/P/F
1
1
1
1
2
2
1
8
2 /P
2 S
1

Description

Caliper Assy, Brake

Bracket, Cam

Cam

Plate, Flat Pad Holder (Furnish Relining Kit
IH-107148-C91)

Spring, Compression
Bushing (Furnish Relining Kit
IH-107148-C91)

Plate, Ribbed Pad Holder (Furnish Relining
Kit IH-107148-C91)

Rivet, 9/64 X 3/8 Brs PIn 150D C/Hd S/T
Bolt, 3/8-NF X 2-1/4 Type 5

Nut, 3/8-NF P/T Lock Type 5

Kit, Brake Relining Plate Flat Pad Holder
Plate, Ribbed Pad Holder Bushing

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 109

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Brakes & Connections-Ser. No. 719999 & Below

Ref #
1

woo~NOUTh~W

[ERN

12
13
14

15

Part Number
747-3015
714-0474
736-0140
IH-394033-R1
~NLA
712-0342
IH-394032-R1
IH-384719-R1
IH-384720-R2
IH-378031-R1
IH-17018-R1
IH-394031-R1
703-0845A

~NLA

736-3001
724-3000
719-3000
703-0163
732-3000

732-3039A

726-3000
715-3000
732-3010
759-3127

Qty S/P/F

RPRRPRRPRRPRRPRRPRRPRRPRRPRRERRENRRPRPRNONER

[EEY

PR we

S
S

/P

/P

Page 10 of 109

Description

Rod, Brake

Pin, 1/8 X 3/4 PIn Cot
Washer, .406 X .812 X .051
Lever, Brake

Screw, 3/8 X 1-3/4 PLN O/PT Sqg/Hd Set
Nut, 3/8 Jam Type 5

Pin, Brake Pivot

Disc, Brake Lining

Retainer, Brake Lining
O-Ring, 1-3/16 X 3/32 Class 5
Ball, 9/16 Steel

Pin, Brake Push

Pedal Assy, Brake

Ratchet (Order Kit 759-3127)
Rivet, 1/4 X 11/16 F/HD Solid
Washer, Spring

Pad, Pedal

Lever, Neutral Return

Arm Assy, Brake

Spring, Switch Operating (Serial Number
716387 and Below)

Spring, Switch Operating (Serial Number
716388 and Above)

Nut, Spring

Pin, 1/4 X 1-3/8 Hvy Cld Spr

Spring, Return

Kit, Brake Lock (Replaces Ratchet 703-0006)
Ratchet Nut Washer, Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 11 of 109
Brakes & Connections-Ser. No. 720000 & Up

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Brakes & Connections-Ser. No. 720000 & Up

Ref #

A WDNPEF

o U1

10
11
12
13

14
15

Part Number

724-3000

703-0845A

732-3039A

715-3000
726-3000
732-3010
719-3000

703-0900

747-3096
714-0507
736-0140
703-0825

703-0903

710-0118
736-0119
712-0267
711-3010
~NLA

714-0507
719-3013
711-3130
732-3047

IH-106904-C91

761-3003

719-3048
703-0222
710-3125
736-3010
759-3127

Qty S/P/F
1 S
1
1
1
3 S
1 /P
1 S
2 S
2 S
1
2 S
3 S
1
1
4 S
4 S
4 S
2 S
2
2 S
2 /P
2
2 /P
2
2 F
2 /P
2
4
4 /P
1

Page 12 of 109

Description

Pad, Pedal

Pedal Assy, Brake

Ratchet, Brake Lock (Order Kit 759-3127)
Spring, Switch Operating

Pin, 1/4 X 1-3/8 Hvy Cld Spr

Nut, Spring

Spring, Return

Lever, Brake Rod (Serial No. 720447 and
Below)

Lever, Brake Rod (Serial No. 720448 and
Above)

Rod, Brake Link

Pin, 3/32 X 3/4 PIn Cot

Washer, .406 X .812 X .051

Shaft Assy, Brake (Serial No. 720447 and
Below)

Shaft Assy, Brake (Serial No. 720448 and
Above)

Bolt, 5/16 X 3/4 Type 5

Washer, 5/16 Lock

Nut, 5/16 Type 5

Pin, 3/8 X 1.060 Clevis

Washer, .406 X .625 X .054

Pin, 3/32 X 3/4 PIn Cot

Clevis, 3/8-24 X 2-1/2 C-Z Lt Adj
Rod, Brake

Spring, Brake

Caliper Assy, Brake (Serial No. 720000 thru
736124 and 739340 thru 742999)

Caliper Assy, Brake (Serial No. 736125 thru
739339 and 743000 and Above)

Bracket, Brake Mounting

Flange, Caliper Mounting

Bolt, 3/8 X 1-1/4 Type 8

Washer, .406 X .812 X .134 Phc Hdn

Kit, Brake Lock Ratchet Nut Washer, Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 13 of 109
Caliper Brake Assy-Ser. No. 736125 Thru 739339 & 743000 & A

WWW.mymowerparts.com



1710, 682

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 14 of 109

Caliper Brake Assy-Ser. No. 736125 Thru 739339 & 743000 & A

P
9]

—
H:

[ERN

QWO ~NOUIA,WNE

Part Number

761-3003
710-0331

732-3042

703-0931
712-3055
710-3133
712-3054
703-0932

759-3185

P RARERPNEFEPFENMNNEDNDN

Qty S/P/F

/P

Description

Caliper Assy, Brake

Bolt, 3/8-NF X 2-1/4

Pad, Outer (Order Kit 759-3185)
Spacer (Order Kit 759-3185)

Spring, Compression

Pad, Inner (Order Kit 759-3185)
Bracket, Actuator

Nut, Hex Top Lock Jam, 5/16-18 GR5
Screw, Shoulder

Nut, Hex Lock, 3/8-24

Cam, Actuating (Reverse for Opposite
Application)

Kit, Brake Pad (Consists of Ref No. 2, 3 & 5)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 15 of 109
Camshaft & Valves-Tractors S/N 726124 & Down

4 2 60
S @ 2
e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Page 16 of 109

Camshaft & Valves-Tractors S/N 726124 & Down

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number
KH-52-010-02
KH-52-019-02
KH-41-755-10
KH-230011
KH-230010
KH-235011
KH-52-032-13
KH-52-017-01
KH-52-016-01

Qty S/P/F  Description
Camshaft w/Gear Assy
Tappet, Valve
/P Kit, Retainer Keeper Valve
/P Retainer, Spring
/P Spring, Valve
S  Retainer, Spring
S  Seal, Valve Stem
Valve, Intake
S  Valve, Exhaust

NNMNNDAAEDMMBADIPE

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 17 of 109
Camshaft & Valves-Tractors S/N 726125 & Up

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682
Camshaft & Valves-Tractors S/N 726125 & Up

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number
KH-52-012-06
KH-52-019-02
KH-41-755-10
KH-230011
KH-230010
KH-235011
KH-52-032-13
KH-52-017-01
KH-52-016-02
KH-230168
KH-52-413-01
KH-52-422-03

Qty S/P/F

PNNNMNNMNNEANMNNNEDAPRE

/P
/P
/P
S
S

/P

/P

Page 18 of 109

Description

Camshaft w/Gear Assy
Tappet, Valve

Kit, Retainer

Retainer, Intake Valve Spring
Spring, Intake Valve
Retainer, Spring

Seal, Intake Valve Spring
Valve, Intake

Valve, Exhaust

Spring, Exhaust Valve
Rotator, Exhaust Valve
Shim, Camshaft, .005

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 19 of 109
Carburetor & Fuel Pump

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Carburetor & Fuel Pump

Ref #
1

O OVWom~NO

11
12
13
14
15
15
16

17
18
19

20
21
22

Part Number
KH-52-053-02

KH-52-853-30

KH-25-155-02
KH-271030
KH-X-352-37
IH-124824
KH-52-164-10
KH-X-6-8
736-0119
KH-47-100-06
KH-235448
KH-25-757-03
KH-200380
KH-235006

KH-277210

KH-232556
KH-232555
KH-52-103-01
KH-200383
KH-25-757-02
KH-25-757-11

KH-X-426-9
KH-25-155-02
KH-52-559-02
KH-47-086-08
KH-X-25-63
KH-X-380-1
KH-52-041-09
KH-52-041-17

Qty S/P/F

1

RPRRPRRPRRPRAMNANRPRNNRR

[EEY

RPRRRRRR

PNFENNREFPEDN

P

/P
/P

/P
/P
/P
/P

Page 20 of 109

Description
Carburetor Assy (Tractors w/Serial No.
686554 and Below)

Carburetor Assy (Tractors w/Serial No.
686555 and Above)

Connector, Fuel Line

Gasket, Carburetor

Stud, 5/16-18 X 1.03

Nut, 5/16 Jam Type 5

Manifold, Intake

Bolt, 5/16 X 2-3/4 Type 5
Washer, 5/16 Lock

Nut, Bowl

Bowl, Carburetor

Kit, Float (Includes Bowl Gasket)
Spring, Idle Screw

Screw, ldle Adj (Use w/Carburetor
KH-52-053-02)

Screw, ldle Adj (Use w/Carburetor
KH-52-853-30)

Screw, Speed Adj

Spring, Speed Adj Screw

Needle, Main Fuel Adj

Spring, Main Fuel Needle

Kit, Kohler Carburetor Overhaul

Kit, Walbro Carburetor Overhaul

Hose, Fuel Line (Use 8 in. from Bulk Roll
759-3330)

Clamp, Fuel Line

Connector, Fuel Pump

Pump, Fuel

Screw, Fuel Pump

Washer, 9/32 X 1/2 X .065
Connector, Fuel Pump to Tank
Gasket, Intake Manifold
Gasket, Fuel Pump

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 109

Crankcase-Tractors S/N 726124 & Down

1710, 682

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Crankcase-Tractors S/N 726124 & Down

Ref #

OO, WNE

B e
NP OO

13

14
15
16
17
18
19
20

20

21

22
23

23

24

Part Number
~NLA

KH-52-522-98

712-3005
710-0520
736-0140
KH-25-112-02
KH-24302
KH-X-583-5
KH-52-755-56
KH-52-078-02
KH-X-269-43
~NLA

KH-52-139-02
KH-X-75-32
KH-25-086-10
KH-41-468-01
KH-X-352-33
KH-52-032-07

KH-52-032-10

KH-52-030-10
KH-52-030-11
KH-52-030-12
KH-X-702-4
715-3004
KH-X-702-5
KH-25-086-13
KH-25-086-11
KH-52-316-06
KH-52-332-03

KH-230265

KH-52-072-01
712-0798
KH-X-22-1
IH-78498-C1
KH-52-014-17

KH-52-014-58

KH-52-468-03

Qty
1

4/A

FRrRPRRPPRPPPRPIONMDDD

PNNOF- -

[EEY

ADNONRRRPRERREN

12
12
12

SIPIF

/P

/P
/P
P

P

/P

/P

Page 22 of 109

Description
Engine Assy, Short Block (Tractor w/Serial
No. 686554 and Below)

Engine Assy, Short Block (Tractor w/Serial
No. 686555 and Above)

Nut, 3/8 Flange Lock

Bolt, 3/8 X 1-1/2 Type 5

Washer, .406 X .812 X .051

Spacer, Front PTO Clutch Mtg

Engine, Complete

Seal, Oil

Kit, Closure Plate (Replaces IH-78481-C1)
Shaft, Governor

Ring, Retaining

Kit, Cylinder (See Service Bulletin CC194)
Crankcase - Not Serviced Separately (Order
Short Block Engine Assy)

Plug, Side Drain, 3/8

Plug, Bottom Drain, 3/8

Screw, 5/16-18 X 1-1/2 Washer Head
Washer, Plain, 21/64

Stud, 5/16-18 X 4-1/64

Seal, Oil (Tractors w/Serial No. 686554 and
Below)

Seal, Front Oil (Tractors w/Serial No. 686555
and Above)

Bearing, Sleeve

Bearing, Sleeve, .010 U/S

Bearing, Sleeve, .020 U/S

Plug, Cup

Pin, 1/8 X 1-1/4 Slt Spr

Plug, Cup

Screw, 3/8-16 X 3-5/8 Washer Head
Screw, 5/16-18 X 3-1/2 Washer Head
Guide, Valve

Seat, Valve Insert (Tractors w/Serial No.
686554 and Below)

Seat, Valve Insert (Tractors w/Serial No.
686555 and Above)

Stud, 3/8-16 X 2

Nut, 3/8 Type 5

Washer, 3/8 Hv Lock

Screw, 5/16-18 X 1 Washer Head
Crankshaft (Tractors w/Serial No. 686554
and Below)

Crankshaft (Tractors w/Serial No. 686555
and Above)

Washer, Thrust, .123 OR

KH-52-468- O4WWW mymo\/ﬁerwm Bﬁm 132 OR



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Crankcase-Tractors S/N 726124 & Down

Ref #

25
26
27
28
29
30
31

32

Part Number
KH-52-468-05
KH-52-015-08
KH-52-041-20
KH-41-086-02
KH-220534
KH-52-038-04
IH-444595
KH-52-154-01
KH-X-67-64
IH-78507-C1
KH-52-755-92

KH-52-055-01
KH-52-032-04
KH-277069
KH-52-032-13
KH-X-583-5
KH-52-041-20

KH-271030
KH-52-041-11
KH-52-755-93

Qty S/P/F
1
2 /P
2 S
18 /P
18 /P
1 S
1
1 /P
1 S
1
1 S
3 S
1 S
1 S
2 S
1 /P
2 S
1 /P
1 S
1 S

Page 23 of 109

Description

Washer, Thrust, .141

Head, Cylinder

Gasket, Cylinder Head

Screw, 5/16-18 X 1-1/2

Washer, 5/16

Gauge, Oil Dipstick

Plug, OIil Fill, 3/4

Clip, Tube

Screw, No. 10NF X 3/8 H/Whd Tap
Tube, Oil Dipstick

Set, Gasket Overhaul & Oil Seal (Tractor
w/Serial No. 686554 and Below)

Gasket, Cover

Seal, Breather

Gasket, Elbow

Seal, Valve Stem

Seal, Ol

Gasket, Includes Head Gasket, Head to
Crankcase Gasket, Crankcase Cover Gasket,
Fuel Pump Gasket, Intake Manifold Gasket,
Exhaust Manifold

Gasket, Carburetor

Gasket, Cover

Set, Gasket Overhaul (Tractor w/Serial No.
686555 and Above)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 24 of 109

Crankcase-Tractors S/N 726125 Up

1710, 682

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682
Crankcase-Tractors S/N 726125 Up

Ref #

[ERN

co~NO GO~ WN

10
11
12
13
14
15
16
17

18
19
20
21
22
23
24
25
26

27

28
29
30
31
32
32
32
33
34
35
36

Part Number
KH-52-522-98
712-3005
710-0520
736-0140
KH-24302
~NLA

KH-230265
KH-52-316-06

KH-52-030-10
KH-52-030-11
KH-52-030-12
KH-X-583-5

KH-52-755-56

KH-52-755-50
715-3004
KH-52-078-02
KH-X-269-43
KH-52-139-07
KH-25-086-12
KH-52-032-10
KH-X-75-32
KH-52-139-02

KH-52-095-03
KH-52-237-02
KH-52-141-02
KH-52-139-08
KH-52-123-10
KH-52-237-04
KH-X-702-15

KH-25-086-11

KH-X-352-33
712-0267
KH-41-468-01
KH-25-086-13
712-3005
IH-83669-C1
KH-52-014-66
KH-52-468-03
KH-52-468-04
KH-52-468-05
KH-52-015-08
KH-52-041-20
KH-41-086-02

KH-220534 \WWW., my;mower (G

Qty S/P/F

RPORRRRRRR RPRRPNNRRRR RPRRERNMNNNNDD NFRNRADMNRE

I
BONR LR ERRN R NN

S
/P
S
/P

/P

P
P
P

/P

/P

/P
S

Page 25 of 109

Description

Engine Assy, Short Block

Nut, 3/8 Flange Lock

Bolt, 3/8 X 1-1/2 Type 5

Washer, .406 X .812 X .051

Engine, Complete

Cylinder Assy, Barrel (See Service Bulletin
CC194)

Insert, Valve Seat

Guide, Valve

Gasket, Cylinder (Order Kit KH-52-755-98)
Bearing, Sleeve

Bearing, Sleeve, .010 U/S

Bearing, Sleeve, .020 U/S

Seal, Rear OIl

Kit, Closure Plate (Includes Ref No. 13)
Gasket, Closure Plate (Order Kit
KH-52-755-93)

Kit, Oil Relief

Pin, 1/8 X 1-1/4 PIn Slt Spr

Shaft, Governor

Ring, Retaining

Plug, 1/16-27 C-Z Sq Skt Auto Drain
Screw, 5/16-18 X 2 Washer Hd

Seal, Front Ol

Plug, 3/8-27 PIn Hex Skt Auto Pipe

Plug, 3/8-18 PIn H/Hd Filler & Drain, Bottom
Drain

Housing, Oil Pick-Up

Clip, Spring

O-Ring, 9/16 X 11/16 Class 3

Plug, 3/4 OD

Tube, Oil Pick-Up

Clamp, Oil Pick-Up Tube

Plug, 5/16 Cup

Screw, 5/16-18 X 3-1/2 Washer Head
Crankcase - Not Serviced Separately (Order
Short Block Engine Assy)

Stud, 5/16-18 X 4-1/8
Nut, 5/16 Type 5
Washer, Plain

Screw, 3/8-16 X 3-5/8
Nut, 3/8-16

Stud, 3/8-16 X 1-15/16
Crankshaft

Washer, Thrust, .123 OR
Washer, Thrust, .132 OR
Washer, Thrust, .141
Head, Cylinder

Gasket, Cylinder Head
Scre\k/{ Cylinder Head

&p. CY¥Hdar Head



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Page 26 of 109

Crankcase-Tractors S/N 726125 Up

Ref #
37
38
39

40
41
42

Part Number
KH-52-038-04
IH-78507-C1
KH-52-154-01
KH-X-67-64
KH-52-173-01
KH-52-134-04
IH-78498-C1
KH-52-755-93

Qty S/P/F  Description
S  Dipstick, Oil Level
Tube, Oil Level
/P Clip, Tube
S  Screw, No. 10NF X 3/8 H/Whd Tap
/P Cap, Oil Filler
/P Tube, Oil Filler
Screw, 5/16-18 X 1 Washer Head
S  Kit, Overhaul Gasket

RPORRRRRR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 27 of 109
Electrical

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682
Electrical

11

12

13

14
15

16
17

18

19

Part Number
KH-52-755-13
KH-48-155-02
KH-47-154-01
KH-52-445-03
KH-52-755-48
IH-26976-R1
KH-236602
KH-25-755-03

KH-237878
710-0651
759-3334

KH-A-230371

KH-51-096-02
KH-X-131-1

KH-52-041-11
KH-47-150-03

KH-X-131-1
KH-52-411-05
KH-25-518-10

KH-25-518-06

KH-220297
KH-52-755-49

Qty S/P/F
1 /P
1
1 S
1
1 S
2
1 S
1 /P
2
1 /P
4 /P
2 /P
1
1
1 /P
1 /P
2 /P
1 S
1 /P
2 /P
1 /P
1
1
1 /P
1 /P

Page 28 of 109

Description

Condenser

Connector

Clip, Cable

Strap, Coll

Kit, Ignition Coil (Includes Ref No. 10 & 11)
Screw, 1/4 X 3/8 H/Whd Tap

Connector

Rectifier, Regulator

Bolt, 1/4 X 1 Type 5 (Common Hardware,
Purchase Locally)

Stator Assy

Screw, No. 10 X 3/4 H/Whd Tap

Spark Plug

Cable Assy, Hi-Tension 19 In. (Order Kit
KH-52-755-49)

Cable Assy, Hi-Tension 11 In. (Order Kit
KH-52-755-49)

Cable, Coll to Breaker Points (Tractors
w/Serial No. 726124 and Below)

Cover, Breaker

Screw, No. 10 X 3/8

Gasket, Cover

Breaker, Ignition Points (Replaces
IH-385403-R91)

Screw, No. 10 X 3/8

Rod, Breaker Push

Wire, Regulator/Rectifier Lead, 16 In.
(Tractors w/Serial No. 726125 and Above)

Wire, Coll, 6 In. (Tractors w/Serial No.
726125 and Above)

Grommet
Kit, Hi-Tension Cables (Includes Ref No. 10
& 11)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 29 of 109
Electrical Wiring-S/N 720000 & Up

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Electrical Wiring-S/N 720000 & Up

Ref #
1
2
3

(62 SN

~N O

10

11
12
13

14

15

16

17

Part Number Qty S/P/F
IH-106382-C91 1 /P
725-3023 1 S
725-3021 1 S
736-0156 1 /P
712-3013 1 /P
725-0201 1 S
725-3011 2 S
IH-356445-R91 2 /P
IH-223288-C1 2
725-0895 1 S
710-0751 2 /P
736-0329 2 S
712-3006 2 /P
725-0978 1 S
710-0703 1 /P
712-3006 1 /P
736-3007 1
725-3078 1 S
710-0703 1 /P
712-3006 1 /P
736-3007 1
725-3018 2
710-3003 4 /P
736-3018 2
712-0142 4 /P
725-3020 2 S
725-3019 2
725-3001 1 S
712-0267 2 S
712-0349 1 /P
712-3006 2 /P
725-3066 1 S
710-3112 2
712-3052 2 /P
725-3060 2 S
735-3006 2 /P
725-3082 1
726-3011 1
712-3006 1 /P
726-3006 2
712-3006 1 /P
726-3013 1
726-3014 3 S
IH-172427 1
726-3007 1
726-3015 1 S
726-3008 2 /P
710-3039 1 /P
712-0267 1 S
725-0893 1
736-3003

Page 30 of 109

Description

Package, Hourmeter

Indicator, Charge

Switch, Magneto Ignition

Washer, .656 X 1.000 X .105

Nut, Ignition Switch

Key, Ignition Switch

Holder, Fuse

Knob, Fuse Holder

Fuse, 15 Amp

Relay

Bolt, 1/4 X 5/8 Type 5

Washer, 1/4 Lock

Nut, 1/4 Type 5

Cable, Battery, Negative Terminal To Ground
Bolt, 1/4 X 3/4 Crg Type 1

Nut, 1/4 Type 5

Washer, 5/16 Ext Int Tooth Lock

Cable, Battery, Positive (Includes Ref No. 25
and 26)

Bolt, 1/4 X 3/4 Crg Type 1

Nut, 1/4 Type 5

Washer, 5/16 Ext Int Tooth Lock
Lens Assy, Talllight

Screw, Tapping

Washer, No. 8 Ext Int Tooth Lock
Nut, No. 8 Mach Screw Type 1
Bulb, Taillight #194

Cable Assy, Talllight

Switch, Magnetic, Solenoid

Nut, 5/16 Type 5

Nut, No. 10-NF Mach Screw Type 1
Nut, 1/4 Type 5

Switch, Reverse Cut Out

Screw, #4-40 X 3/4 Hex Hd

Nut, #4-40 Non-Metallic Insert
Switch, Neutral Start (Normally Open)
Boot, Neutral Start Switch
Harness Assy, Main Cable

Strap, Cable Lock

Nut, 1/4 Type 5

Clip, Cable (Pedestal LF Bolt & Inst Panel)
Nut, 1/4 Type 5

Clip, Cable (Strg Gear Brkt)

Clip, Cable (Grille Top & Taillight)
Screw, 1/4 X 1/2 H/Hd Tap

Clip, Cable (PTO Clutch)

Clip, Cable (LH Grille Hsg)

Clip, Cable (Heat Shield & Frame)
Bolt, 5/16 X 1/2 Type 5

Nut, 5/16 Type 5

Switch, PTO

WWW. mymov\'?erpyaﬁeg B3P 658 X 054 Pin



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Electrical Wiring-S/N 720000 & Up

Ref #

18
19
20
21

22
23
24
25
26

Part Number

712-3014
732-3011
703-0166
725-0222
710-3003
712-0142
725-3061
703-0017

725-3007
725-3008

Qty S/P/F
/P
S
/P
S
/P
/P
S
S

S

RPRRPRRPRRPRDMNDNNODNONR

Page 31 of 109

Description

Nut, PTO Switch

Spring, Headlamp Retaining
Retainer, Headlamp

Light, Sealed Beam Head
Screw, Headlight

Nut, No. 8 Mach Screw Type 1
Battery, 12 Volt

Strap Assy, Battery

Hook, Battery Strap (Order Strap 703-0017)
Cover, Battery Terminal
Insulator, Terminal Boot

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 32 of 109
Electrical Wiring-Sr 719999 Up

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Electrical Wiring-Sr 719999 Up

Ref #
1
2

W

0

10
11

12

13
14

15
16
17

18

19

20

Part Number

703-0017

725-3061
725-3078
710-0451
712-0267
725-3007
725-3008
725-0978
710-0703
712-3006
736-3007
725-3011

IH-356445-R91

725-3012
725-3016
726-3011
712-3006
726-3006
712-3006
726-3013
726-3014
IH-172427
726-3007
726-3015
726-3008
710-3039
712-0267

725-0222
710-3003
712-0142
703-0166
732-3011
725-3018
710-3003
736-3018
712-0142
725-3019
725-3020
725-3001
712-0267
712-0349
712-3006
725-3060
735-3006
725-3060
735-3006
725-3021
736-0156
712-3013

Qty S/P/F
1 S
2

RPRRPRRPRPRPNRERPNRPNNMANANNNNAMNRRPRERNRRPRPORRPNRPRREPENNNRRPRRPRRRRERRRRER

~~

TITLw OnITOHO

~~

NI v

/P

/P

S
/P
P

S

S
P
/P
P

S

/P

/P

S
S
S
/P
/P
S
/P
S
P
S

Page 33 of 109

Description

Strap Assy, Battery

Hook, Battery Strap (Order 703-0017 Strap
Assy)

Battery, 12 Volt

Cable, Battery, Positive

Bolt, 5/16 X 3/4 Crg Type 1

Nut, 5/16 Type 5

Insulator, Battery Terminal
Insulator, Terminal Boot

Cable, Battery Negative Terminal to Ground
Bolt, 1/4 X 3/4 Crg Type 1

Nut, 1/4 Type 5

Washer, 5/16 Ext-Int Tooth Lock
Holder, Fuse

Knob, Fuse Holder

Fuse, 10 Amp

Harness Assy, Main Cable

Strap, Cable Lock

Nut, 1/4 Type 5

Clip, Cable (Pedestal, LF Bolt & Inst Panel)
Nut, 1/4 Type 5

Clip, Cable (Strg Gear Brkt)

Clip, Cable (Grille Top & Taillight)
Screw, 1/4 X 1/2 H/Hd Tap

Clip, Cable (PTO Clutch)

Clip, Cable (LH Grille Hsg)

Clip, Cable (Heat Shield & Frame)
Bolt, 5/16 X 1/2 Type 5

Nut, 5/16 Type 5

Not used in this application

Light, Sealed Beam Head

Screw, Headlight Mtg

Nut, No. 8 Mach Screw Type 1
Retainer, Headlamp

Spring, Headlamp Retaining

Lens Assy, Talllight

Screw, Tapping

Washer, No. 8 Ext-Int Tooth Lock
Nut, No. 8 Mach Screw Type 1
Cable Assy, Talllight

Bulb, Taillight #194

Switch, Magnetic

Nut, 5/16 Type 5

Nut, No. 10-NF Mach Screw Type 1
Nut, 1/4 Type 5

Switch, Neutral Start (Normally Open)
Boot, Neutral Start Switch

Switch, Neutral Start (Normally Closed)
Boot, Neutral Start Switch

Switch, Battery Ignition Key
Washer, .656 X 1.000 X .105

WWW. mymovverﬁmgt%mmn Switch



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 34 of 109
Electrical Wiring-Sr 719999 Up

Ref#  Part Number Qty S/P/F  Description
21  725-0201 1 S  Key, Ignition Switch
22  725-3022 1 S  Switch, PTO
736-3003 1 /P Washer, .531 X .688 X .054 PIn
712-3014 1 /P Nut, Switch
23 1 Not used in this application

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 35 of 109
Engine Cooling

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Engine Cooling

Ref #

A WDNPEF

Part Number
KH-52-063-21
IH-78454-C1
IH-80053-C1
~NLA

KH-52-027-09

710-0776A
KH-52-063-01
KH-52-025-19

KH-52-025-23

KH-52-025-34

KH-X-286-17
KH-52-114-01
710-0191
KH-X-22-1
KH-52-755-61
KH-52-755-30
KH-47-086-08
736-0173

Qty S/P/F
1 S
1
1
1
1

21 S
1 S
1
1
1
1 /P
1
1 /P
1
1 /P
1
4
4 /P

Page 36 of 109

Description

Shroud, Cylinder Head

Support, Upper Housing

Shroud, Cylinder Head

Housing, Blower (Tractors w/Serial No.
669970 and Below)

Housing, Blower (Tractors w/Serial No.
669971 and Above)

Screw, 1/4 X 1/2 H/Whd Tap

Shroud, Cylinder Top

Flywheel Assy (Tractors w/Serial No. 686554
and Below)

Flywheel Assy (Tractors w/Serial No. 686555
to 726124)

Flywheel Assy (Tractors w/Serial No. 726125
and Above)

Key

Washer, Flywheel

Bolt, 3/8-NF X 1-1/4 Type 5
Washer, 3/8 Hv Lock

Cup, Drive

Kit, Grass Screen

Screw, 1/4 X 5/8 Nylock
Washer, 1/4 X 3/4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 37 of 109
Engine Mounting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 38 of 109
Engine Mounting

Ref#  Part Number Qty S/P/F  Description

1 703-0178 1 /P Plate Assy, Eng Mtg
710-0514 6 /P Bolt, 3/8 X1 Type 5
736-0140 6 S  Washer, .406 X .812 X .051

2 703-0180 1 Duct Assy, Top

3 703-0184 1 Duct Assy, Bottom Cooling
750-0470 1 /P Spacer, 1/4 Std Pipe X .75 Lg
710-3010 5 /P Screw, 1/4-20 X 1/4 Hex Flg Lock

4  750-3009 4 S  Spacer, 3/8 Pipe X .469

5 751-3014 2 /P Muffler

6 726-3016 2 /P Clamp, Muffler
712-3004 2 S Nut, 5/16 Flange Lock
712-3019 2 S  Nut, 7/16 Type 5
736-3024 2 Washer, .469 X .75 X .054

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 39 of 109
Exhaust System

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 40 of 109
Exhaust System

Ref#  Part Number Qty S/P/F  Description
1 KH-52-072-13 2 /P Stud, 5/16-18 X 4
KH-25-072-21 2 S  Stud, 5/16-18 X 4-7/8
736-0119 4 S  Washer, 5/16 Lock
712-0267 4 S Nut, 5/16 Type 5
2 IH-78517-C1 1 Manifold, Exhaust
3 KH-52-054-06 1 Manifold, Exhaust

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 41 of 109
Fenders

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682
Fenders

Ref #
1

o U1

Part Number
703-0064
710-3017
736-0169
703-0067
710-3000
736-0140
723-3006
IH-535183-R2
712-3009
KH-25-086-10
723-3007
IH-535183-R2
KH-25-086-10
712-3009

703-0864
710-0118
736-0275

Qty S/P/F
1
2
2 S
1
1 S
1 S
1 /P
3
3 S
1
1 /P
3
1
3 S
1
1
4 S
4 S

Page 42 of 109

Description

Fender Assy

Bolt, 3/8 X 1/2 Type 5

Washer, 3/8 Lock

Cover, Hydro Center

Bolt, 3/8 X 3/4 Type 5

Washer, .406 X .812 X .051
Tread, Platform, LH

Screw, Tapping

Nut, 5/16 Cad P/T Lock Type 5
Bolt

Tread, Platform, RH

Screw, Tapping

Bolt

Nut, 5/16 Cad P/T Lock Type 5
Not used this application
Support Assy, Fender

Bolt, 5/16 X 3/4 Type 5
Washer, 11/32 X 3/4 X 16 Ga C-Z

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 43 of 109
Frame

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Frame

Ref #
1

Part Number

703-0018
711-3005
711-3009
703-1726
711-3010
714-0507
732-3002
738-3001
736-3009
736-3003
759-3089

759-3084A

779-3020

779-3206

710-3007
703-0168

703-0830

710-0514
710-3000
736-0169
736-3010

703-0831

710-3005
736-0169
712-0342
703-0167

710-0776A

703-0828

Qty S/P/F
1
2 /P
1
1 S
2 S
2 S
1 S
2 S
2 /P
2 /P
1
1
1 /P
1
4 /P
2
2
4 /P
1 S
5 S
1 /P
1
1 /P
1 S
1 /P
1 S
3 S
1

Page 44 of 109

Description

Frame Assy

Bushing, Frt Axle Pivot Pin
Hub, Cam Stop

Latch Assy, Quick

Pin, 3/8 X 1.060 Clevis

Pin, 3/32 X 3/4 Cot

Spring, Latch

Bolt, Implement Mtg Shoulder
Washer, Implement Mtg
Washer, .531 X .688 X .054 PIn
Cover w/Product Graphic (Serial Number
719999 and Below)

Cover w/Product Graphic (Serial Number
720000 and Above)

Product Graphic, Caution (Serial Number
719999 and Below)

Product Graphic, Caution (Serial Number
720000 and Above)

Screw, No. 12 X 3/8 H/Whd Tap
Bracket, Trans Mounting (Serial Number
719999 and Below)

Bracket, Trans Mounting, RH Serial Number
720000 and Above)

Bolt, 3/8 X 1 Type 5

Bolt, 3/8 X 3/4 Type 5

Washer, 3/8 Lock

Washer, .406 X .812 X .134 Phc Hdn (Use
w/RH Trans Mtg Bolt)

Bracket, Trans Mounting, LH (Serial Number
720000 and Above)

Bolt, 3/8 X 1-1/4 Type 5
Washer, 3/8 Lock

Nut, 3/8 Jam Type 5
Screen, Lower Frame
Screw, 1/4 X 1/2 H/Whd Tap
Bracket, Indicator

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 45 of 109
Front Axle

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 46 of 109
Front Axle
Ref#  Part Number Qty S/P/F  Description
1 710-3019 1 /P Bolt, Front Axle Pivot (Replaces
IH-140218-C1 by also ordering -1- Bolt
710-3019 and -2- Washers |

712-3011 1 Nut, 3/4 Slt Type 5
714-3001 1 S Pin, 1/8 X 1-1/2 PIn Cot

2  759-3270 1 Axle, Front

3 737-3000 3 S  Fitting, 3/16 Drive Type Str Lub

4  723-3000 2 S  Joint Assy, Ball
712-3002 2 S Nut, 3/8-NF Slt Type 5
714-0507 2 S  Pin, 3/32 X 3/4 Cot

5 711-3018 1 /P Rod, Tie
712-3001 2 S Nut, 3/8-NF PIn Jam Type 5

6  703-0083 1 S  Knuckle Assy, Steering, LH
710-3000 1 S Bolt, 3/8 X 3/4 Type 5
736-3011 1 /P Washer, .406 X 1.750 X .105

7  703-0085 1 S  Knuckle Assy, Steering, RH
710-3000 1 S Bolt, 3/8 X 3/4 Type 5
736-3011 1 /P Washer, .406 X 1.750 X .105

8  750-3002 2 S  Spacer, Steering Knuckle

9 710-3020 2 /P Bolt, Steering Knuckle
712-3012 2 S Nut, 1/2-NF Slt Type 5
714-0111 2 S Pin, 3/32 X1 Cot

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 47 of 109
Front Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 48 of 109
Front Wheel
Ref#  Part Number Qty S/P/F  Description
1 741-3002 4 S  Bearing Assy, Front Wheel
2  734-3053 2 Wheel Assy, Front -5.38/8 Rim for 6.50-8 Tire
734-0255 2 S Valve, TR-413 Tubeless Type

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 49 of 109
Fuel Tank & Support

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Fuel Tank & Support

Ref #

A WDNPEF

0

11

12
13
14

15
16
17

Part Number

751-3005
751-0171
751-3008

751-0226A

723-3003

726-0205
751-3013

735-3003
703-0049
712-3006
710-3013
736-0463
703-0052
736-0275
712-3007
723-3004
723-3009
723-3010
710-0376
736-0275

703-0055A

703-0057
735-3004
736-0463
712-3006

Qty S/P/F
1
1 S
1 S
1 S
1 /P
1
1
1

AR /P
1 S
1
1
4 /P
2 /P
2 S
1
2 S
2 /P
1 /P
1 /P
1 /P
2 /P
3 S
1
1
1
2 S
2 /P

Page 50 of 109

Description

Tank Assy, Fuel

Valve, Shut-Off

Bushing

Cap w/Gauge Assy (Replaces IH-135348-C1
by also ordering Gasket 723-3003)

Gasket, Fuel Cap

Line, Fuel (Tractors w/Fuel Filter, Furnish
165 MM 1/2 OD Hose from Bulk Hose marked
759-3330)

Line, Fuel (Tractors w/o Fuel Filter, Furnish
355 MM 1/2 OD Hose from Bulk Hose marked
759-3330)

Line, Fuel (Tractors w/Fuel Filter, Furnish
355 MM 1/2 OD Hose from Bulk Hose marked
759-3330)

Clamp, Hose
Filter, Fuel (Serial Number 700499 and
Below)

Grommet

Support Assy, Fuel Tank
Nut, 1/4 Type 5

Bolt, 1/4 X 1/2 Type 5
Washer, .281 X .625 X .051
Support Assy, Fuel Tank Bottom
Washer, .344 X .688 X .051
Nut, 5/16 Jam Type 5

Seal, Heat Baffle

Strip, Foam Gasket Sealing
Strip, Foam Gasket Sealing
Bolt, 5/16 X 1 Type 5
Washer, .344 X .688 X .051
Deflector, Heat

Clamp Assy, Fuel Tank
Strip, Fuel Tank Pad
Washer, .281 X .625 X .051
Nut, 1/4 Type 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 51 of 109

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682
Governor

Ref #
1
2
3

(62 SN

11
12
13

14

Part Number
KH-X-22-12
IH-78526-C1
KH-52-119-03
KH-X-25-12
710-0751
KH-52-091-05
IH-78529-C1

KH-52-187-02

KH-51-237-01

KH-X-131-1
710-3042
KH-X-25-72
712-3006
KH-52-079-01

KH-52-755-64

KH-52-126-02
KH-52-078-04
KH-X-25-63
IH-233045-R1
KH-A-235743-S
IH-926722-C1
KH-X-67-97
KH-231355
IH-80142-C1

Qty S/P/F
2
2
1 /P
1 /P
1 /P
1 /P
1
1
1
1 /P
1
1
1 /P
1
1 /P
1 /P
1 S
1 /P
1
1 /P
2
2 S
1 S
1 S

Page 52 of 109

Description

Washer, 1/4 Ext Int PIn Tooth Lock

Stop, Governor

Lever, Governor

Washer, Copper, 1/4

Bolt, 1/4 X 5/8 Type 5

Spring, Governor

Arm, Governor (Tractors w/Serial No. 686554
and Below)

Arm, Governor (Tractors w/Serial No. 686555
and Above)

Clamp, Governor (Tractors w/Serial No.
726124 and Below)

Screw, 10-24 X 3/8 Sems

Bolt, 1/4 X 1 Crg Type 5

Washer, .25 X .56 X .051 Znd

Nut, 1/4 Type 5

Link, Governor (Tractors w/Serial No. 686554
and Below)

Link, Governor (Tractors w/Serial No. 686555
and Above)

Bracket, Cable Retainer

Rod, Governor Cross

Washer

Retainer, External Ring

Kit, Governor Gear

Clamp, Cable

Screw, No. 10 X 7/16 Znp P/Hdcr Mach
Pin, Governor Stop Adj

Washer, 1/4 X 3/8 X .03

WWW.mymowerparts.com



WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Grille

Ref #
1
2

Part Number
719-3002
703-0008
710-0376
736-0119
IH-104354-C1

732-3001

703-0165

719-3003
710-3090

703-0010
736-0275
710-3004
750-3000
732-3002

Qty S/P/F
1
2 /P
4 /P
4 S
2
2 S
1
1
1
4
1 /P
1 S
1 S
1
1 S

Page 54 of 109

Description

Housing, Grille

Retainer Assy, Grille Housing

Bolt, 5/16 X 1 Type 5

Washer, 5/16 Lock

Spring (For Tractors w/Serial No. 665000 and
Below)

Spring (For Tractors w/Serial No. 665001 and
Above)

Screen, Upper Grille

Not used in this application

Grille (Replaces IH-140198-C1)

Screw, No. 8 X 3/8 H/Whd Tap (For Tractors
w/Serial No. 665000 and Below)

Latch, Hood

Washer, .344 X .688 X .051
Screw, 5/16 X 3/4 H/Hd Tap
Spacer, Hood Latch

Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 55 of 109
Hitch Category "0" Three Point-S/N 720000 & Up
s | 38
. 39

{
&,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Hitch Category "0" Three Point-S/N 720000 & Up

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

703-0813
710-3126
750-0336
710-3001
736-0169
703-0812
711-3120
714-0115
703-0808
710-3000
703-0807
703-0806
710-0505
736-0171
712-0290
710-3116
736-0213
711-0497
736-0158
712-0923
703-0815
714-0117
711-3122
714-0117
703-0814
711-0639
713-0148
703-0904
13026

711-0174
710-3118
749-0238
711-0636
710-0677
736-0267
703-0819
711-0635
732-3038
710-3108

Qty S/P/F

/P
S
/P
S

/P

/P
P
P
P

P
P
/P
/P

/P

/P
/P

/P
/P

P
/P

RPRRPRRPRPRPRPRUWRRENNMNUONNNNNNDNMNANNIWORRPRNRRPRRPRPODNRRER

Page 56 of 109

Description

Block Assy, Lift

Bolt, 1/2 X 1 Type 5

Sleeve, .50 X .62 X .37

Bolt, 3/8 X 7/8 Type 5
Washer, 3/8 Lock

Bar, Lift

Pin, Clevis

Pin, 1/8 X 1 Cot

Plate Assy, Three Point Hitch
Bolt, 3/8 X 3/4 Type 5

Strap, Mounting, LH

Strap, Mounting, RH

Bolt, 7/16 X 1 Type 5
Washer, 7/16 Lock

Nut, 7/16 Cad P/T Lock Type 5
Bolt, 3/8 X 2-1/2 Type 5
Washer, 3/8 ID Belleville
Link, Clevis Pin

Washer, 5/8 Lock

Nut, 5/8 Cad P/T Lock Type 5
Bar Assy, Draft

Pin, QA

Ferrule, Adjustment

Pin, QA

Link Assy, Adjustable Lift
Hook, Hitch Chain

Chain, Limiter

Drawbar, Fixed

Bracket, Hitch Upper Link
Pin, 5/8 X 2.000 PIn Clevis
Bolt, 3/8 X 1 Type 5

Tube, Clevis

Screw, Clevis

Bolt

Washer, .406 X .812 X .065 Hdn
Anchor, Spring

Insert, Spring

Spring, Assist

Bolt, Shoulder

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 57 of 109
Hood & Side Panels

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Hood & Side Panels

Ref #
1

wiN

10
11

12

Part Number

703-0059
736-3006
736-0463
710-3015
712-3006
710-0578
719-3005
731-3059
710-3016
747-3009
747-3010
703-0063
710-3004
736-0140
712-0342
731-3003

703-0082B
703-0081B

736-0463
712-3044
732-3006
703-0046
710-3039
703-0260

736-0463
712-3006
710-3042

Qty S/P/F

/P
S
/P
/P
/P

RPARRPNNRPRPREPAMAMNNNNRPRRERNRRPNRRERNONR
0p]

R WwN
~~
i)

Page 58 of 109

Description

Hood Assy

Washer, 1/4 Ext Int Tooth Lock
Washer, .281 X .625 X .051
Bolt, 1/4 X 3/4 Type 5

Nut, 1/4 Type 5

Screw, 1/4 X 1-1/2 Znp P/Hdcr Mach
Support, Hood

Ornament, Hood

Screw, No. 8-18 X 1/4 P/Hdcr Tap
Hinge, LH Hood

Hinge, RH Hood

Plate, Hood Hinge

Screw, 5/16 X 3/4 H/Hd Tap
Washer, .406 X .812 X .051
Nut, 3/8 Jam Type 5

Seal, Edge

Panel, RH Side

Panel, LH Side

Washer, .281 X .625 X .051
Nut, 1/4 Wing

Spring, Side Panel

Pedestal Assy

Bolt, 5/16 X 1/2 Type 5

Support Assy, Steering Column (Replaces

703-0048)

Washer, .281 X .625 X .051
Nut, 1/4 Type 5
Bolt, 1/4 X 1 Crg Type 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 109

Hydrostatic Transmission

1710, 682

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Hydrostatic Transmission

Ref #
1
1

2

Qwoo~NOOUTLh~W

[

=
o

11

11

12
13
14

15
16

17
18

19
20
21
22
23
24
25
26
27

28
29

Part Number
717-3032
SU-3102732
SU-3103064
SU-9007500-3722

SU-9007206-4428
736-0171
SU-9001370-0003
IH-394847-R91
SU-9008000-6701
IH-629631-R91
SU-9004800-2506
SU-3101867
741-0361
IH-394851-R1

IH-85046-C1

IH-394852-R1

SU-3102020

SU-3103136
IH-405179-R1
IH-317776-R1

IH-394858-R1

SU-3100120

SU-3100194
SU-3102731
SU-9004800-1508
SU-3100349
SU-3101752
SU-3102687
SU-9004800-1508
SU-3102875
SU-9510643
710-0520
SU-9007200-3728
710-3005
IH-394868-R1
IH-444691

Qty S/P/F
1
1
1
2
1
2
2 S
1 /P
1 S
2 /P
1
2 S
1 /P
1 S
1
1
1
1 /P
2 /P
2 /P
2
2
1
2
1
2 /P
1 /P
1 /P
1 F
1 /P
1 /P
1 /P
1 S
1 /P
2 /P
4
2 /P
1 S

WWW.MImower pay.

Page 60 of 109

Description

Transmission Assy, Hydrostatic Drive
Housing Assy (Serial No. 721283 and Below)
Housing Assy (Serial No. 721284 and Above)
Screw, 12 Point

Housing, Charge Pump - Not Serviced
Separately (Order Pump Kit
SU-9510405-0001)

Screw, Hex

Washer, 7/16 Lock

Bearing, Hyd Pump Shaft Roller
Seal, Lip

Seal, Lip

Bearing, Needle

Pin, Transmission Housing
Shaft, Transmission Hyd Pump
Bearing, Ball

Swashplate, Hyd Pump (Serial No. 721283
and Below)

Swashplate, Hyd Pump (Serial No. 721284
and Above)

Plate, Hyd Pump Swashplate Thrust (Serial
No. 721283 and Below)

Plate, Hyd Pump Swashplate Thrust (Serial
No. 721284 and Above)

Kit, Cylinder Block Motor and Pump
Washer, Spring Front

Ring, Hyd Cyl Block Spring Rear Washer
Snap

Washer, Hyd Cyl Block Spring Rear
Block, Cylinder - Not Serviced Separately
(Order Cylinder Block Kit SU-3103136)

Spring, Hyd Cylinder Block
Piston Assy, Hyd Pump and Motor Not

Serviced Separately (Order Cylinder Block Kit

SU-3103136)

Retainer, Hyd Piston Slipper

Plate, Hyd Cyl Block Valve

Pin, Hyd Pump Cyl Block

Swashplate, Hyd Motor

Shaft, Transmission Hyd Motor

Plate, Hyd Motor Cyl Block Valve

Pin, Hyd Motor Cyl Block

Gasket, Transmission Housing

Housing, Center Section

Bolt, 3/8 X 1-1/2 PIn Type 5

Bolt, 3/8 X 2 PIn Type 5

Screw, 3/8 X 1-1/4 PIn H/Shd Cap

Fitting, Center Housing
%&mmotive, Hex Soc Hd Pipe



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Hydrostatic Transmission

Ref #
30
31
32
33
34
35
36
37

38
39
40

41
42
43
44

46

47
48
49
50
51
52

Part Number
SU-9001355-0001
IH-444687
SU-3100053
SU-3101536
IH-394871-R1
IH-369384-R1
SU-9510447
SU-9500085

SU-9006110-0160
IH-379181-R1
721-3005

IH-21065-R1
SU-9009625-6904
IH-23707-R1

SU-9004875-0076

IH-394847-R91
IH-9410359
IH-570828-R1
SU-3103181
SU-3101045
IH-27280-R1
SU-9510405-0001
IH-394847-R91
SU-9510735
SU-3103064
SU-9008000-6201
SU-9008000-6701
SU-9001455-0004
SU-3102020
SU-3102029

Qty S/P/F

NNFPEFRPFPEFEPDNDN

N N e N NN

(R

RPRNNRRPRRPRRPRRPORRNONR

P
/P
/P

S

/P
S

/P

S

P

/P

P

Page 61 of 109

Description

Bearing, Center Housing Needle

Plug, 1/8-27 Automotive, Hex Soc Hd Pipe
Cone, Charge Pump Relief Valve

Spring, Charge Pump Relief Valve

Plug, Charge Pump Relief Valve

O-Ring, 13/32 X 9/16 X 5/84 Relief Valve Plug
Kit, Shim

Valve Assy, Center Housing Check (Includes
Ref No. 38, 39 and 40)

Washer, Check Valve Housing

O-Ring, 5/8 X 3/4 X 1/16

O-Ring, 3/4 X 15/16 X 3/32 Check Valve
Housing, Large

Ring, Trunnion Shaft Snap

Washer, Trunnion Shaft Seal Retaining
O-Ring, 2-3/8 X 2-1/2 X 1/16 Class 5
Rotor Assy, Charge Pump - Not Serviced
Separately (Order Pump Kit
SU-9510405-0001)

Pin, Charge Pump Rotor

Bearing, Charge Pump Housing Needle - Not
Serviced Separately (Order Pump Kit
SU-9510405-0001)

Seal, Lip

Plug, 3/4-16 C-Z Str Thd
O-Ring, 41-64 X 13/16 X 3/32
Shaft Assy, Trunnion

Shaft, Trunnion

Pin, 3/16 X 5/8 Coiled Spring
Kit, Charge Pump Housing
Seal Rotor Assy Bearing

Kit, Swashplate w/Hsg Service
Housing

Oil Seal

Oil Seal

Needle Bearing

PLATE, THRUST

Swashplate

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 62 of 109
Implement Handle Helper Spring

PN
l

a@,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 63 of 109
Implement Handle Helper Spring

Ref#  Part Number Qty S/P/F  Description
IH-548380-R92 1 Parts Accessory, Implement Handle Helper
Spring

1 IH-548381-R1 1 Lever, Helper Spring
710-3038 2 /P Bolt, 5/16 X 7/8 Type 5
712-0267 2 S  Nut, 5/16 Type 5

2 IH-878986-R1 1 Spacer, 1/4 X 5/8 Std Pipe

3 IH-378484-R1 1 Pin, 5/16 X 1-7/8 Znd Std Hd
736-0160 1 S  Washer, .531 X 1.000 X .056
714-0474 1 S Pin, 1/8 X 5/8 Cot

4  |H-548382-R1 1 Rod, Helper Spring

5 IH-485298-R1 1 Spring, Tension

6 IH-548383-R1 1 Bracket, Helper Spring
710-3000 2 S Bolt, 3/8 X 3/4 Type 5
712-0798 2 /P Nut, 3/8 Type 5

1

7 IH-485351-R1 Bolt, Adjustment

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 64 of 109
Implement Lift Handle-S/N 716387 & Below

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682
Implement Lift Handle-S/N 716387 & Below

Ref #
1
2
3

I

Part Number

738-3002
703-0075
703-0077
715-3020
703-0841
~NLA

720-3002
715-3020
720-3003
711-3015
732-3005
736-3009
747-3011
711-3016
715-3002
726-3005
703-0080
710-0514
712-3000
736-0267

NNNRRRPRRPRRPRRRRERREPRRRERRERNRRR

Qty S/P/F

/P

P

Page 65 of 109

Description

Rockshaft

Arm Assy, Lift, LH

Arm Assy, Lift, RH

Pin, 3/8 X 2 Hvy PIn Cld Spr
Handle Assy, Lift

Pin, 3/16 X 2-5/8 PIn Cld Spr
Pointer, Lift

Pin, 3/8 X 2 Hvy PIn Cld Spr
Grip, Lift Handle

Plunger, Release

Spring, Lift Handle

Washer

Stud, Handle

Rod, Handle Release

Pin, 5/16 X 1-1/2 Hvy PIn CId Spr
Plug, Button

Ratchet, Handle

Bolt, 3/8 X 1 Type 5

Nut, 3/8 Cad P/T Lock Type 5
Washer, .406 X .812 X .065 Hdn

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 66 of 109
Implement Lift Handle-S/N 716388 & Up

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Implement Lift Handle-S/N 716388 & Up

P
9]

—
H:

[
RPOOWO~NOUDWNE

[
wN

[EN
i

15
16
17

18

Part Number

720-3002
732-3005
711-3015
711-3124
720-3013
703-0841
715-3020
715-3025
726-3005
738-3043
703-0836
715-3020
747-3011
711-3016
715-3002
703-0080
710-0514
712-3000
736-3010
736-3009
720-3014
703-0189
736-0140
720-3005

Qty S/P/F

S
/P
S

P

/P
P
/P
P

RPRRPRRPRRPNNNRRRRERNNRRPRRPRRRPRRERRERRERRERER

Page 67 of 109

Description

Pointer, Lift

Spring, Lift Handle

Pin, Release

Pin, Float

Grip, Lift Handle

Lever Assy, Lift

Pin, 3/8 X 2 Hvy PIn Cld Spr
Pin, 3/16 X 3 Med PIn Cld Spr
Plug, 1.0 Hole Dia Crb Button
Rockshaft

Arm Assy, Rockshaft

Pin, 3/8 X 2 Hvy PIn Cld Spr
Stud, Handle

Rod, Handle Release

Pin, 5/16 X 1-1/2 Hvy PIn CId Spr
Ratchet, Handle

Bolt, 3/8 X 1 Type 5

Nut, 3/8 Cad P/T Lock Type 5
Washer, .406 X .812 X .134 Phc Hdn
Washer

Cap, Float Lock Pin

Cam , Lift Handle Stop
Washer, .406 X .812 X .051
Knob, Torque

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 68 of 109
Instrument Panel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Instrument Panel

Ref #
1
2

o~NO O~ W

[ERN
o ©

Part Number

725-3023

731-3008
736-3005
710-3009
735-3002
731-3007
721-3003
736-3020
746-3002
746-3001

IH-106382-C91

Qty S/P/F

1
1

RPRRPRRRRROOR

S

P

/P

/P

P

Page 69 of 109

Description

Indicator, Charge

Timer, Maintenance Minder - Not Serviced
Separately (Order Package IH-106382-C91)

Panel, Instrument

Washer, Flat

Screw, Tapping

Grommet, Instrument Panel
Stop, Handle Detent

Knob

Washer, .266 X .625 X .036
Control, Throttle

Cable, Choke

Package, Hourmeter Hourmeter, Digital
Instructions Connector

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 70 of 109
Mechanical Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Mechanical Steering

Ref #
1

2

(62 QSN

~N O

11
12
13
14
15
16

17
18
19
20
21

Part Number
711-3000
712-3001
723-3000
712-3002
714-0507
703-1085
~NLA

723-3001
741-3000
710-3001
736-0169
731-3000

731-3001
721-3000
IH-385522-R1
712-3056
IH-308362-C1
IH-62806-C1
712-3029
IH-394936-R91
IH-273360
IH-394288-R1
714-3015
IH-379405-R1
IH-389081-R91

IH-401277-R1
IH-385984-R91
712-3056

Qty S/P/F

P EPNNNDNPRE

RPRNNR R

RPRRNNNRRRPRRPRRERRERRERNRRR

/P

/P

P

/P

/P

/P

/P

Page 71 of 109

Description

Link, Steering Gear Drag

Nut, 3/8-NF PIn Jam Type 5

Joint, Ball

Nut, 3/8-NF Slt Type 5

Pin, 3/32 X 3/4 Cot

Gear Assy, Steering (Marked CCC)

Gear Assy, Steering (Marked Ross) [Consists
of Ref. No. 10, 11, 12, 13, 14, 15, 16, 17 (Qty
2), 18 (Qty 2), 2

Seal, Steering Gear

Bearing, Column Upper

Bolt, 3/8 X 7/8 PIn Type 5

Washer, 3/8 Lock

Wheel Assy, Steering

Not used in this application (Furnished as
Part of Wheel Assy)

Cap, Steering Wheel

O-Ring, 1-3/4 X 1/8

Lever & Bolt

Nut, 5/8-NF Jam Type 5

Washer, Flat - CDP

Stud, Cam Follower

Nut, 1/2-NF Jam Type 5

Package, Seal & Seal Retainer
Fitting, 1/4 65 Deg. Angle Lub

Plug, Adjusting

Pin, 1/8 X 1/2 PIn Cot

Cup

Bearing

Retainer, Ball (Order IH-389081-R91)
Tube, Housing & Jacket Use 703-1085
Cam & Tube Assy

Nut, 5/8-NF Jam Type 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 72 of 109
Oil Pump

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682
Oil Pump

0

Part Number

KH-52-393-09
KH-52-393-09
KH-52-144-05
KH-52-043-05
KH-52-422-01

KH-230293
KH-52-162-04

KH-52-237-01

KH-X-280-25
KH-52-096-03
KH-X-67-64

Qty S/P/F
1 /P
1 /P
1 /P
1 S
2 /P
1
1 /P
1
1
1
4 S

Page 73 of 109

Description

Rotor, Oil Pump Outer

Rotor, Oil Pump Inner

Shaft, Oil Pump Drive

Gear, Oil Pump

Spacer, Shim, .312 X .938 X .022/.018 (Use
Maximum of 2)

Spacer, Shim, 29/64 X 3/4 X .005
Screen (Tractor w/Serial No. 700000 and
Below)

Clamp, Oil Screen (Tractor w/Serial No.
700000 and Below)

Pin, Roll
Cover, Oil Pump
Screw, No. 10NF X 3/8 H/Whd Tap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 74 of 109
Piston & Connecting Rod

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 75 of 109
Piston & Connecting Rod

Ref#  Part Number Qty S/P/F  Description
1 KH-52-108-09 2 /P Ring Set, Piston
KH-52-108-10 1 /P Ring Set, .010 O/S
2 KH-52-874-01 2 /P Piston w/Ring Set, Std
KH-52-874-02 2 Piston w/Ring Set, .003 O/S
KH-52-874-03 2 /P Piston w/Ring Set, .010 O/S
3 KH-52-067-61 2 S Rod, Connecting, Std (Replaces

IH-78546-C1)

KH-52-067-62 1 S Rod, Connecting, .010 U/S
4  KH-230004 4 /P Retainer, Piston Pin
5 2 Pin, Piston - Not Serviced Separately

WWW.mymowerparts.com



10

1

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682
Product Graphics

759-3152

-726-3012

779-3020

779-3208

779-3296
777-9703

IH-77581-C91

IH-77582-C91

IH-77583-C91

IH-547495-R92

IH-547497-R92

Package, Product Graphic ...............
Product Graphic, Hood Stripe, LH
Product Graphic, Hood Stripe, RH
Product Graphic, important .........

Do Not Tow)
roduct Graphic, IH Trademark ...
Product Graphic, IH Emblem .......

Fastener, StUg ..o

Product Graphic, Caution ................
S/N 719999 and Below

Product Graphic, Caution ................
S/N 720000 and Above

Product Graphic, Booster Battery ....

Product Graphic, Never Carry .........
Children
Product Graphic, Hood Latch ......
Product Graphic, Lift Handle .......
Positions
Product Graphic, Height Indicator

NOTE - The following product
graphic packages may be
required for your machine.

Package, |H Trademark, ..................
Small Size
IH Trademark, 1.46 X 1.57 ..........
iH Trademark, 2.19 X 2.36 ..........
IH Trademark, 2.83 X 3.15 ..........

Package, 1H Trademark, .................
Medium Size
IH Trademark, 3.66 X 3.94 ..........
IH Trademark, 4.39 X 4.72 ..........
IH Trademark, 548 X591 ..........

Package, |H Trademark, ..................
Large Size
IH Trademark, 6.58 X 7.09 ..........
iH Trademark, 7.68 X827 ..........
IH Trademark, 10.24 X 11.02 ......

Package, International Name .........
Product Graphics

Package, Model Designation ...........
Product Graphics

WWW.mymowerparts.com

Page 76 of 109



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 77 of 109
Product Graphics

Ref#  Part Number Qty S/P/F  Description
1 759-3152 Package, Product Graphic
Product Graphic, Hood Stripe, LH
Product Graphic, Hood Stripe, RH
Product Graphic, Important (Do Not Tow)
Product Graphic, IH Trademark
Product Graphic, IH Emblem
Fastener, Stud
/P Product Graphic, Caution S/N 719999 and
Below

Product Graphic, Caution S/N 720000 and
Above

/P Product Graphic, Booster Battery
Product Graphic, Never Carry Children
Product Graphic, Hood Latch
Product Graphic, Lift Handle Positions
Product Graphic, Height Indicator
Package, IH Trademark, Small Size These
product graphic may be required for your
machine.

2 IH Trademark, 1.46 x 1.57 These product
graphic packages may be required for your
machine.

2 IH Trademark, 2.19 x 2.36 These product
graphic packages may be required for your
machine.

2 IH Trademark, 2.93 x 3.15 These product
graphic packages may be required for your
machine.

8 IH-77582-C91 1 /P Package, IH Trademark, Medium Size These
product graphic packages may be required for
your machine.

2 IH Trademark, 3.66 x 3.94 These product
graphic packages may be required for your
machine.

2 IH Trademark, 4.39 x 4.72 These product
graphic packages may be required for your
machine.

2 IH Trademark, 5.48 x 5.91 These product
graphic packages may be required for your
machine.

9 IH-77583-C91 1 Package, IH Trademark, Large Size These
product graphic packages may be required for
your machine.

2 IH Trademark, 6.58 x 7.09 These product
graphic packages may be required for your
machine.

WWW.mymowerparts.com

726-3012
779-3020

RPNRRRRRR

wiN

4  779-3206

[EEY

5 779-3296
6 777-9703

RPRRPRRRN

7 IH-77581-C91



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682
Product Graphics

Ref # Part Number

10  IH-547495-R92

11  IH-547497-R92

Qty S/P/F
2

Page 78 of 109

Description

IH Trademark, 7.68 x 8.27 These product
graphic packages may be required for your
machine.

IH Trademark, 10.24 x 11.02 These product
graphic packages may be required for your
machine.

Package, International Name Product
Graphics These product graphic packages
may be required for your machine.

Package, Model Designation Product
Graphics These product graphic packages
may be required for your machine.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 79 of 109
PTO Clutch

T

BUSHING

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

PTO Clutch

Ref #

O wWNERF

~N O

Part Number
717-3044
~NLA

~NLA
736-0171
711-3006
IH-223413-C1
IH-223408-C1
759-3304
759-3305
759-3306
IH-9413243
IH-27625-R1
736-3017

Qty S/P/F
1 S
1
2
4 S
1 /P
1
1
1
1
1 /P
3
1
1 /P

Page 80 of 109

Description

Clutch Assy, PTO (Warner)

Bolt, 7/16-NF X 1-1/4 Type 5 Common
Hardware

Bolt, 7/16 X 3/4 Type 5 Common Hardware
Washer, 7/16 Lock

Stud, 7/16-14

Field Assembly

Rotor

Armature

Drum

Kit, Spring

Nut, 3/8-NF Cad P/T Lock Type 5
Key, 1/4 X 5/8 Sq Parallel
Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 81 of 109
Rear Axle Carrier-2-Ser. No. 720000 & Up

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Rear Axle Carrier-2-Ser. No. 720000 & Up

Ref #
1

oO~NOUGTh,WN

Part Number Qty S/P/F
703-0906 2 /P
736-0213 8 /P
736-0169 4 S
710-3116 4 /P
710-3115 4 /P
710-3011 4 /P
741-0363 2 S
721-0187 2 S
721-3014 2 /P
703-0907 2

703-0908B 2

710-0852 10 /P
716-0136 2 /P

Page 82 of 109

Description
Carrier Assy, Rear Axle (Includes Ref No. 2
and 3)

Washer, 3/8 ID Belleville

Washer, 3/8 Lock

Bolt, 3/8 X 2-1/2 Type 5 (Replaces
IH-107064-C1)

Bolt, 3/8 X 3 Type 8 (Replaces
IH-107065-C1)

Bolt, 3/8 X 2-1/4 Type 5 (Replaces
IH-107063-C1)

Bearing, Needle

Seal, Oil

Gasket, Carrier

Axle, Rear (Includes Ref No. 6 & 7)
Disc, Brake

Bolt, Lug

E-Ring, .668 Ext Ret

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 83 of 109
Rear Axle Carrier-Ser. No. 719999 & Below

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Rear Axle Carrier-Ser. No. 719999 & Below

Ref #
1

o U1

Part Number
IH-531179-R1

IH-223524-C1

721-0187
741-0363
IH-397322-R11
IH-24840-R1
710-3036
IH-103341

721-3014
IH-378066-R1
716-0136
703-0906
710-3011
710-3035
IH-103341

Qty S/P/F
2
2
2 S
2 S
1
4
2
4
2 /P
2
2 /P
1 /P
4 /P
2
4

Page 84 of 109

Description
Axle Assy, Rear (Tractors w/Serial No.
691601 and Below, and Serial No. 691604)

Axle Assy, Rear (Tractors w/Serial No.
691602, 691603, 691605 and Above)

Seal, Oil

Bearing, Needle

Carrier Assy, Rear Axle, LH

Bolt, 3/8 X 1 PIn Type 5

Bolt, 3/8 X 1-1/4 Phc P/T Type 8

Washer, .406 X .812 X .051 PIn (Used With
Aluminum Carrier)

Gasket, Carrier

Ring, Retaining (Use w/Axle IH-531179-R1)
Ring, Retaining (Use w/Axle IH-223524-C1)
Carrier Assy, Rear Axle, RH

Bolt, 3/8 X 2-1/4 PIn Type 5

Bolt, 3/8 X 2-1/2 Phc P/T Type 8

Washer, .406 X .812 X .051 PIn (Used With
Aluminum Carrier)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 85 of 109
Rear Wheel Weights

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 86 of 109
Rear Wheel Weights

Ref#  Part Number Qty S/P/F  Description
1 703-0396 2 Weight, Rear Wheel (Approx 75 Lbs)
712-0206 12 S Nut, 1/2 Type 5
736-0921 8 S  Washer, 1/2 Lock
736-0272 6 S  Washer, 531 X 1.062 X .074

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 87 of 109
Rear Wheels

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 88 of 109
Rear Wheels
Ref#  Part Number Qty S/P/F  Description
1 734-3004 2 Wheel, Rear w/7JA-12 Rim
734-3013 2 S  Wheel, Rear w/8-1/2JA-12 Rim
2 710-3027 10 /P Bolt, Wheel (Serial Number 719999 and
Below)
712-3050 10 /P Nut, 7/16-14 Lug (Serial Number 720000 and
Above)
734-0255 2 S Valve, TR-413 Tubeless Type

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 89 of 109
Seat & Support

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Seat & Support

Ref #
1
2

3

Part Number

759-3148
703-0068
710-0118

710-0376
736-3008
712-0267
703-0070
710-3000
736-0169
703-0072
710-3000
736-0169
736-3070
735-3005
703-0074
710-0473
732-3004
720-3001
710-0473
726-3004
759-3065

739-3005
779-3229
779-3296
703-0069

Qty S/P/F
/P
/P
S

=~

RPRRPRRPNREPNANNREPNNRPADMNDINRANER
Tunwm nuwm nwwmT

P

N

Page 90 of 109

Description

Seat Assy

Spring, Seat

Bolt, 5/16 X 3/4 Type 5

Cover (Order Package 759-3065)
Bolt, 5/16 X 1 Type 5

Washer, .344 X .750 X .105
Nut, 5/16 Type 5

Bracket Assy, Pivot, LH

Bolt, 3/8 X 3/4 Type 5

Washer, 3/8 Lock

Bracket Assy, Pivot, RH

Bolt, 3/8 X 3/4 Type 5

Washer, 3/8 Lock

Washer, 11/32 X 1-1/2 X 11 Ga

Bumper, Seat Support Adhesive, Loctite #495

Channel, Switch Actuator

Screw, No. 10 X 1/2 P/Hdcr Tap
Spring, Seat Switch

Cap, Spring

Screw, No. 10 X 1/2 P/Hdcr Tap
Nut, Spring

Package, Cover & Product Graphics
(Replaces Cover IH-135600-C92)

Bumper

Product Graphic, Fuel Warning
Product Graphic, Booster Battery
Cover, Battery Box

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 91 of 109
Sleeve Hitch Adapt.-S/N 719999 Down-To Mt Yoke Type Implts

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Page 92 of 109

Sleeve Hitch Adapt.-S/N 719999 Down-To Mt Yoke Type Implts

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number
BR-H-190
BR-H-200P
736-0272
BR-IM2032P
712-3015
BR-H-130P-01
BR-H-193
BR-H-199P
736-0272
BR-D-146P
BR-H-194
BR-50M0632P
714-3001
BR-H-158

Qty S/P/F

RPRRPRPRPNRPNRPNONNOWR

Description

Adapter, Sleeve Hitch

Pin, 1/2 X 1.500 Hd Type 1
Washer, .531 X 1.062 X .074
Bolt, 5/8 X 2 Type 5

Nut, 5/8 Jam Type 5

Pin, Sleeve

Strap, Lift

Pin, 1/2 X 2.500 Type 5 Hd
Washer, .531 X 1.062 X .074
Pin, QA Cotter

Rod, Lift

Pin, 3/16 X 2 Cot

Pin, 1/8 X1-1/2 Cot

Plate, Stabilizer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 93 of 109
Sleeve Hitch-S/N 719999 & Down

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682
Sleeve Hitch-S/N 719999 & Down

Ref #
1

2

Part Number
IH-64872-C1
IH-219759
719-3024

736-3003
736-3013
703-0397
711-3073
703-0398
710-3063
714-0470
703-0400
710-3005
703-0401

RPEFEPDNDN

RPRWRRNRRRRER

Qty S/P/F

S

/P

P

/P
/P

/P

Page 94 of 109

Description

Bolt, Stud Shaft

Nut, 7/8 NF Jam Type 5

Lever, Lift

Bolt, 1/2 X 1-3/8 Type 8 (Common Hardware,
Purchase Locally)

Washer, .531 X .750 X .054
Washer, .531 X 1.000 X .027
Bar, Lift

Spacer, Lift Arm

Plate Assy, Lift Bar

Bolt, 3/8 X 3/4 Type 8

Pin, 1/8 X 1-1/4 Cot

Link, Lower Hitch

Bolt, 3/8 X 1-1/4 Type 5
Drawbar, Fixed

Not used in this application

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 95 of 109
Starter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Starter

P
9]

—
H:

oO~NO UG, WNE

Part Number

KH-52-098-03
KH-52-755-05
KH-52-755-08
KH-52-227-01
IH-78512-C1

KH-48-755-15
KH-48-227-04
KH-52-170-02

Qty S/P/F
1 SIF
1 S
1 S
1 S
2
1 S
1
1

Page 96 of 109

Description

Starter Assy

Kit, Drive

Kit, Drive Parts

Cap, Drive End

Bolt, Thru

Kit, Brush & Spring

Kit, Commutator End Cap
Armature

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 97 of 109
Trans.-Rear Housing & Adapt. Hsing-S/N 720000 & Up

i

7

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Page 98 of 109

Trans.-Rear Housing & Adapt. Hsing-S/N 720000 & Up

Ref #

A WDNPEF

~N O O1

o 00

10

11
12
13
14
15
16

17
18
19
20
21

22

23
24
25
26
27

28

Part Number

717-3070
741-0371
741-0370
717-3123
717-3124
717-3125
710-0844
736-0141
717-3204
723-3034
723-3035
723-3036

727-3025
727-3028

703-0911
721-0194
710-0473
717-3097
717-3098
717-3099
717-3100
741-0400
717-3203
710-0514
736-0169
716-0138
717-3141
717-3146
715-0146
717-3202
723-3034
723-3035
723-3036

737-0177

736-0226
710-0850
741-0372
741-0373
717-3127
717-3128
717-3129
717-3130
717-3131
717-3132
726-0216

Qty S/P/F
1 /P
1
1
2/AR
2/AR
2/AR /P
4
6 S
1 S
1
1
1
1
1 /P
1 S
1
1 /P
3/AR S
4/AR S
2/AR /P
2/AR /P
2
2 S
6 /P
6 S
2 /P
1 /P
1
2
1
1
1
1
1 /P
2 S
2
1 S
1 S
1/AR /P
1/AR S
1/AR /P
1/AR /P
1/AR S
1/AR /P
1/AR /P

Description

Shaft, Bevel Pinion

Bearing Assy, Pinion Shaft Rear Cone
Bearing, Pinion Shaft Rear Cup

Shim, Rear Bearing Cup, .004

Shim, Rear Bearing Cup, .015

Shim, Rear Bearing Cup, .007

Bolt, 7/16 X 1-3/4 Type 5

Washer, 7/16 1D Belleville

Housing Assy, Rear

Fluid, Gasket Eliminator, 24 CC Tube
Fluid, Gasket Remover, 12 Oz Can
Fluid, Clean & Cure Primer, 6 Oz Can (Use
With Eliminator 723-3034)

Plug, Breather
Tube, Dipstick NOTE: Use Teflon Sealing
Tape

Dipstick Assy

O-Ring, 1 X 1-3/16 Class 5

Screw, No. 10 X 1/2 P/Hdcr Tap
Shim, Bearing Retainer, .004

Shim, Bearing Retainer, .007

Shim, Bearing Retainer, .0149

Shim, Bearing Retainer, .0299
Bearing, Cup

Retainer, Bearing

Bolt, 3/8 X 1 PIn Type 5

Washer, 3/8 PIn Lock

Ring, Retaining

Gear, Constant Mesh -66T

Spacer, Pinion Shaft Gear

Pin, 3/8 X 5/8 Dowel

Housing, Adapter

Fluid, Gasket Eliminator, 24 CC Tube
Fluid, Gasket Remover, 12 Oz Can
Fluid, Clean & Cure Primer, 6 Oz Can (Use
With Eliminator 723-3034)

Plug, 1/2-14 PIn H/Hd Pipe NOTE: Use
Teflon Sealing Tape

Washer, .438 X .875 X .064

Bolt, 7/16 X 2-1/2 Type 5

Bearing, Pinion Shaft Front Cup
Bearing, Pinion Shaft Front Cone
Ring, Front Bearing Retainer, .125
Ring, Front Bearing Retainer, .119
Ring, Front Bearing Retainer, .113
Ring, Front Bearing Retainer, .107
Ring, Front Bearing Retainer, .101
Ring, Front Bearing Retainer, .131
Plug, 2-1/8 PIn Expansion

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 99 of 109
Transmission Case, Differential, Hydrostatic Drive & Rel.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Page 100 of 109

Transmission Case, Differential, Hydrostatic Drive & Rel.

Ref #

12
13

14

15
16
17
18

19
20

21
22
23
24
25
26
27
28
29

30
31

32

Part Number Qty S/P/F
IH-394081-R91 1
741-0370 1
717-3123 2/AR
717-3124 2/AR
717-3125 2/AR /P
741-0372 1 S
741-3071 1
727-3025 1
IH-350837-R2 1 S
IH-394089-R11 1
IH-24839-R1 2 S
737-0177 1 /P
IH-394090-R1 1
IH-394091-R1 1
710-3000 4 S
721-3004 1 S
IH-223472-C91 1
IH-350787-R1 1
~NLA 8
IH-350788-R1 1
IH-350789-R1 1
717-3113 2 /P
~NLA 2
717-3112 2
741-0369 2 /P
IH-376158-R91 2
IH-24840-R1 6
736-0169 6 S
IH-ST974 2
717-3097 3/AR S
717-3098 4/AR S
717-3099 2/AR /P
717-3100 2/AR /P
~NLA 1
IH-323315-C1 1
741-0373 1 S
717-3127 1/AR /P
717-3128 1/AR S
717-3129 1/AR /P
717-3130 1/AR /P
IH-395099-R1 1/AR
717-3132 1/AR /P
726-0216 1 /P
703-0401 1
710-3001 3 /P
717-3032 1

Description

Case Assy, Transmission

Bearing, Bevel Pinion Shaft Rear Cup
Shim, Rear Brg Cup, .004

Shim, Rear Brg Cup, .015

Shim, Rear Brg Cup, .007

Bearing, Bevel Pinion Shaft Front Cup
Bearing, Bevel Pinion Shaft Rear Cone
Plug, Breather

Gasket, Rear Cover Plate

Plate Assy, Rear Cover

Bolt, 3/8 X 5/8 PIn Type 5

Plug, 1/2-14 Auto Sq Soc Hd Drain
Cover, Top

Gasket, Top Cover

Bolt, 3/8 X 3/4 PIn Type 5

Gasket, Front

Case w/Drive Gear, Differential (Replaces
IH-350785-R92)

Gear, Drive -46T

Rivet, 5/16 X 1-1/8 PIn But Hd Sol

Pin, Pinion Shaft Lock

Shaft, Pinion

Pinion, -10T

Gear, Side (Tractors w/Serial No. 691601
and Below, and Serial No. 691604)

Gear, Side (Tractors w/Serial No. 691602,
691603, 691605 and Above)

Bearing, Cone

Cage Assy, Differential Brg

Bolt, 3/8 X 1 PIn Type 5

Washer, 3/8 PIn Lock

Bearing, Cup

Shim, Brg Retainer, .004

Shim, Brg Retainer, .007

Shim, Brg Retainer, .0149

Shim, Brg Retainer, .0299

Shaft, Bevel Pinion

Ring, Gear Ret

Bearing, Bevel Pinion Shaft Frt Cone
Ring, Pinion Shaft Frt Brg Ret, .125
Ring, Pinion Shaft Frt Brg Ret, .119
Ring, Pinion Shaft Frt Brg Ret, .113
Ring, Pinion Shaft Frt Brg Ret, .107
Ring, Pinion Shaft Frt Brg Ret, .101
Ring, Pinion Shaft Frt Brg Ret, .195
Plug, 2-1/8 Expansion

Drawbar, Fixed

Bolt, 3/8 X 7/8 PIn Type 5
Transmission Assy, Hydrostatic Drive (For

Components, See List of Parts Under Details

WWW.MYmMower Part8fansmissio



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Page 101 of 109

Transmission Case, Differential, Hydrostatic Drive & Rel.

Ref #

33
34
35

36

37
38
39

40
41

42

43

44
45

Part Number

710-3005
723-3014
717-3141
731-3009
IH-159962
736-0931
712-0998
727-3008

IH-56446-D

727-3009
721-3005
703-0204
710-0751
736-0329
710-3034
736-0140
712-3000
722-3000
748-3001
710-3037
710-0520
703-0794
741-3004
715-3000
738-3011

Qty S/P/F
/P
S
/P
S

/P
/P
S
S
/P
S
S
/P
S
/P
S
S
P
/P
S
/P
S
S
S
/P

RPRWRRPRAMNNNDMNOONDMANRRRRPRERRERNRRERRERO®D

Description

Bolt, 3/8 X 1-1/4 PIn Type 5
Filter

Gear, Constant Mesh -66T

Fan, Cooling

Screw, No. 10 X 1-1/4 Znp P/HDCR Mach
Washer, .219 X .500 X .036

Nut, No. 10 Cad P/T Lock Type 5
Tube Assy, Transmission

Nut, 7/8-18 Hi-Duty Tube
Connector, 37 Deg Hyd Flared Swivel
O-Ring, 5/8 OD Tube

Flange, Driveshaft

Bolt, 1/4 X 5/8 PIn Type 5
Washer, 1/4 PIn Lock

Bolt, 3/8 X 1-1/4 Crg Type 5
Washer, .406 X .812 X .051

Nut, 3/8 Cad P/T Lock Type 5
Disc, Flexible Coupling

Arm, Coupling

Bolt, 3/8 X 1-3/4 Type 5

Bolt, 3/8 X 1-1/2 Type 5

Coupler, Driveshaft

Bushing, Self-Aligning Ball

Pin, 1/4 X 1-3/8 Hvy Cld Spr
Shaft, Drive

Not used in this application

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 102 of 109
Transmission Controls

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682
Transmission Controls

14
15

16

17
18
19
20
21

22

Part Number

703-0194
716-3000
716-0115
732-3012
732-3013
711-3033
703-0196
710-0520
736-0267
703-0198

IH-394049-R1

716-0865
703-0200
719-3013
736-0140

IH-46883-H

714-0507
712-3001
747-3018
723-3011
736-0119
723-3012
712-0237
703-0201

720-3000
723-3013
736-3022
712-3053
710-3033
712-3026
IH-131017

RPRRPRRPRWORRPRRPRRPRNRRPRPRRPRRPRPRPRPRPREPREPREPRENNRNRRRRRE

Qty S/P/F

ORONORONON)

TITLONHNT

nu 0vuununw TuLLL OLOLuwvm

Page 103 of 109

Description

Plate Assy, Damper Spring
Ring, Retaining

Ring, Retaining

Spring, Damper LT

Spring, Damper HV

Pin, Damper Spring Guide
Bracket Assy, Cam Pivot
Bolt, 3/8 X 1-1/2 PIn Type 5
Washer, .406 X .812 X .065
Cam Assy, Control

Washer, Cam Retaining
Ring, Cam Retaining

Rod Assy, Control

Clevis, 3/8 Rod End
Washer, .406 X .812 X .051
Pin, 3/8 X 1.562 PIn Clevis
Pin, 3/32 X 3/4 Cot

Nut, 3/8-NF PIn Jam Type 5
Stud, Connecting

Joint, 5/16-24 Znd Ball

Nut, 5/16-NF Type 5

Joint, 5/16-24 Znd Ball

Nut, 5/16-NF Cad P/T Lock Type 8
Shaft Assy, Cross

Spring, Flat (Order 703-0201)
Knob, Control

Disc, Friction

Washer, Belleville

Nut, 1/2-NF Cad P/T Lock Type 5
Bearing, Rockshaft

Nut, 3/4-NF Jam Type 5
Washer, .812 X 1.469 X .108

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 104 of 109
Transmission-Differential-Ser. No. 720000 & Up

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Transmission-Differential-Ser. No. 720000 & Up

Ref #
1

abrwiN

e
RO~

13

Part Number

721-3015
703-0905
717-3217
717-3137
736-0119
710-0528
741-0369

IH-24937-R1

717-3113
717-3133
717-3112
703-0904
710-0514
736-0169

IH-24839-R1

736-0169
710-3000
736-0169

Qty S/P/F

1

P

/P
/P

/P

NNNMNNOOOORLPNENNNRRRMRPRPRPRRE

(ORONONON R vE)]

Page 105 of 109

Description

Housing Assy, Rear w/Needle Bearing (See
Parts Listing Headed Rear Housing and
Adapter Housing)

Gasket, Rear Cover Plate
Plate, Rear Cover

Gear Assy, Ring w/Case
Plate, Diff Flange
Washer, 5/16 Lock

Bolt, 5/16 X 1-1/4 Type 5
Bearing Assy, Differential Cone
Ring, .616 Hvy Ext Ret
Pinion, Differential -10T
Shaft, Cross

Gear, Side -16T
Drawbar, Fixed

Bolt, 3/8 X 1 Type 5
Washer, 3/8 Lock

Bolt, 3/8 X 5/8 Type 5
Washer, 3/8 Lock

Bolt, 3/8 X 3/4 Type 5
Washer, 3/8 Lock

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 106 of 109
Transmission-Hydro Drive-S/N 720000 & Up

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682

Transmission-Hydro Drive-S/N 720000 & Up

Ref #
1

abrwiN

11

12
13

Part Number

727-3027

IH-56446-D

727-3009
721-3005
721-3004
717-3032

710-0520
723-3014
741-3004
715-3000
703-0794
722-3000
748-3001
710-3037
710-0520
731-3009
~NLA

736-0931
712-0998
738-3011
703-0204
710-0751
736-0329
710-3034
736-0140
712-3000

Page 107 of 109

Qty S/P/F  Description
1 Tube Assy, Transmission
1 S Nut, 5/8 Tube
1 /P Connector, 5/8 C-Z Hyd FId Short Swivel
1 S O-Ring, 5/8 OD Tube Class 6
1 S  Gasket, Front
1

Transmission, Hydrostatic (For Components

See Listing of Parts Under Details of

Hydrostatic Transmiss

4 /P Bolt, 3/8 X 1-1/2 Type 5

1 S  Filter, Oil

1 S  Bushing, Self Aligning Ball

3 S Pin, 1/4 X 1-3/8 Hvy CId Spr

1 S  Coupler, Drive Shaft

4 /P Disc, Flexible

2 /P Arm, Coupling

2 S Bolt, 3/8 X 1-3/4 Type 5

4 /P Bolt, 3/8 X 1-1/2 Type 5

1 S Fan, Cooling

1 Screw, #10 X 1-1/2 Znp P/Hdcr Mach
2 /P Washer, .219 X .500 X .036

1 /P Nut, No. 10 Cad P/T Lock Type 5
1 /P Shaft, Drive

1 S  Flange, Drive Shaft

4 /P Bolt, 1/4 X 5/8 PIn Type 5

4 S  Washer, 1/4 PIn Lock

2 /P Bolt, 3/8 X 1-1/4 Crg Type 5

8 S  Washer, .406 X .812 X .051

8 S  Nut, 3/8 Cad P/T Lock Type 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682 Page 108 of 109

Utility Box-S/N 719999 & Below

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1710, 682
Utility Box-S/N 719999 & Below

Ref #
1

Part Number
~NLA

~NLA

~NLA
IH-645342-C1
710-0427
IH-390025-R1
710-0389
712-0798
736-0169

712-0206
736-0921

Qty S/P/F
2
2
1
2
4
2 S
1
1 /P
1 /P
1 S
1
1 S
1 S

Page 109 of 109

Description

Pin, Drain Hole

Pin, 1/16 X 1/2 Cot (Common Hardware,
Purchase Locally)

Box Assy, Utility

Plug, 1-9/16 C-Z Button

Spacer, .407 X .625 X 1.00

Bolt, 3/8 X 2 Type 5

Extension, Drawbar

Bolt, 3/8 X 3/4 Crg Type 1

Nut, 3/8 Type 5

Washer, 3/8 Lock

Bolt, 1/2 X 1-1/4 Crg Type 1 (Common
Hardware, Purchase Locally)

Nut, 1/2 Type 5
Washer, 1/2 Lock

WWW.mymowerparts.com



